COMPRESSOR/CONDENSING 5H
UNITS FREON

CATALOG NO. 550-505 (7-82)
SUPERSEDES CATALOG NO. $50-562
SUPERSEDES SUPPLEMENT NO. 540-508 Litho in U.S.A. PAGE |




COMPRESSOR/CONDENSING 5H
UNITS FREON

UNIT USAGE
ITEM REPLACEMENT EH
HO. | PART NAME toc | paRT NumBerR  [40]a6]60]66 |80 86 120 [iz6

COMPRESSOR GROUP

1 Comprasaor Assambly 5H40-A219 1
SH&46-AZ19 1
SR60-A219 1
SR66-A219 1
SHB0-A219 1
SHO6-A219 1
SR120-A219 1
SH126-A219 1

NOTE: Replacement Service Compregsors are lass Fly Wheal or Coupling, Service Valveg,
Fressure Switches, 0Ll Safety Switch and Cramkoaes Heater, but tnoluds Crankoase
Reater Casings.

Compreasors ave aleo less Oil Pressure Gougas and SHd0-88 {8 less 011 Filter.

DRIVE GROUP
2 Compressor Motor cb
3 Balt Drive Packages AP

Includas: Pullay, Balts and Flywheal

4 Flyvheel Packages

11.00 B.D. 3IC Grooves AP SH&0-394
11.00 P.D. 5C Grooves AP SHEO=-394
17.35 P.D. 5C Grooves A SH61-1104
11.00 P.D. 6C Groovas AP SHBO-394
17.35 P.D. 5C Groovas HA 5H81-1104
11.00 P.D. 5C Grooves AP SH120~3%4
5/6 | Flexible Coupling Package
{for Direct Drive)
MOTOR NEMA MOTOR MOTOR
HP FRAME SIZE SHAFT DIA.
20 256T 1.625 AP SH40-613 1
25,30 284T ,2B6T 1.875 AP 5H40-623 1 1
40,50,60 324TS,326T5,364TS 1.875 AP SH6D-613 1] 1] rt t}1 1
75 365TS 1.875 AP SH80-663 1] 1] 1|1 1
100,125 404TS 40575 2.125 AP S5H120-623 1{1]1] 1| 1
150,200 444785, 44575 2.375 AP 5H126-623 1] 1

PAGE 2 Lithe in U.S.A.




COMPRESSOR/CONDENSING 5“

UNITS FREON
UNIT USAGE
ITEM REPLACEMENT ?H
ND. { PART NAME LOC PART MUMBER 40]46 |60 |66 1
DRIVE GROUP (CONT'D.)
Packages 5H40-613 and 5HA4Q-623 1 1
Includes:
7 Motor Flange
for 1-5/8" Shaft Dia. (1) 5F-219215 NA
for 1-7/B" Shaft Dia. (1} SF-21748 NS
8 Compreasor Flange (1) S5F-21749 NS
9 Center Ring {1) 5F-11241 AC
10 Dise (Multiple Rings) (2) SP=-10664 AC
i1 Spacer (6) SF-11240 AC
12 Bavel Waaher (13) SF-11205 AC
13 Short Bolt (p) 5P-10721 AC
14 Long Bolt (3) 57-11206 AC
15 Lock Nut (9) ATG6lAA-202-012| PT
Packages 5SH60-613 and 5H60-623 1j1]11|1]1 1
Includes:
7 Motor Flangs w/short Bushings
for 1-7/B" Shaft DMa. (1) 5F-21751 AC
for 2-1/8" Shaft Dia. (1) 5F=21754 AC
8 Compressor Flange with
fShort Bushinge {1) SP-21753 AC
9 Centar Ring with
Long Bushings {1) 5p-1123% AC
10 Disc (Multiple Rings) {2} 5F-10624 AC
12 Bevel Washars {16} 5¥P-11205 AC
13 Short Bolt {B) S5F-10721 AC
14 Loog Bolt (&) 5P=-11206 AC
15 Lock Nut {123 AT61AA-202-012| PT
Package 5HB80-663 1f1j1l1)] 1
Includes:
7 Motor Flange
for 1-7/8" Shaft Dim. (1) 5P-12251 NS
8 Compreasor Flange (1) 5F-21927 NS
9 Canter Ring (1)} 5F-10643 AC
10 Laminated Ring (2) SF-1068% AC
NI Spacing Link (12) SE-11874 AC
13 Short Bolt {(8) 5F-10634 AC
14 lang Bolt {4} SF-11250 AC
15 Lock Nut (12) ATBlAA-242-010| PT
Package 5HLI20-623 i1y 1| 1
Includes:
7 Hotor Flange
2-1/8" Shaft Dia. {1) 5H-22785 AC
B Compressor Flanga (1) 5H-22781 HA
16 Center Ring {1} 5H120-20826 NS
17 Laminated Ring {2) 5H120-10983 AC
18 Beval Washer {16) 5H120-11111 AC
19 Bolt {16) 5HI2D~10717 AC
20 Lock Nut {16) AT61AA-242~010| PT
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COMPRESSOR/CONDENSING

5H

UNITS FREON
| URIT HS&QE
ITEM REPLACEMENT |
RO. | PART MAME LDC PART NUMBER 40|46|60|65 8086 |12
DRIVE GROUP (CONT'D.)
Package 5H126-623 1] 1
Includas:
7 Mator Flaumge
2-3/8 sShaft Dia. {1) 5H-15001 NB
8 Cotpressor Flange (1) 58-24304 NS
16 Canter Ring {1) 5H126-20752 NS
17 Laminated Ring (2) 5H126-10957 NS
18 Bevel Washex {16) 5H126-10965 NS
19 Bolt (16) 5H126-10966 NS
20 Lock Nut (16) AT6lAA-242-010 | PT
21 | Coupling Guard
For use omn 24-1/2 wide base NS SH40~2293 111
31-1/2 wide bass NS 5H80-303 1 111
24-1/2 wide base NS 5B60-2523 1)1
31-1/2 wide basa NS SH120~-2523 1 1
NI Crompet, Coupling Guard N8 KAS6CR-031 Al 4| &) 4| A} 4] 4] 4
RI Compreescr Spacer Elock AC S5H40-1422 21 2] 2] 2{ 2] 2
NA 5H120-1422 4| &
N1 Motor Fasteming Sats AP
22 Belt Guard NS 5H40-654 111} 1|1
RS SH60-654 1
RS SHBO-654 111 1 1
23 Coumpressor REase Assenmbly Rs SH4D-588 11 1] 1
Direct Drive NS 5KH60-588 1
For use with O9RHOB4 Comd. NS 5H80-508 (1} ] 1
Balt Drive
22-1/2 wide mtg. bolt spacing NS 5H40-598 1 1|1
35-1/2 wide mtg. bolt spacing NS SH60-974 1 1{1] 1 1
NL Coupreasor Shim
3-1/2 x 3~1/8 x .030 thk, laminated brass AC S5H40-1572 As Hsguired
3-1/2 % 3-1/8 x .030 thk.C.R.S. AC 54401582 As Required
NI Motor Shim
3-1/2 x 3-3/8 x .030 thk.laminated brass AC 5F40-1702 Ag Requirad
3-1/2 x 3-3/8 x .030 chk.C.R.S. AC SF40-1712 As Requirad
3-3/4 x 6=-3/4 x .030 thk.laminated brags AC 5SR60-1702 As Bequired
3-3/4 x 4-3/4 x .030 thk.C.R.5. AC SH6D-1712 As Required
CONTROL GROUP
Parts for Oll Safety Switch Package (Early Type) for 5F20-933 Package, 110V, 208/220v,
440V, 550V¥; AC 50/60 Cycle, end for 3F20-943 Package 230V DC (both used with Single
Compreaser R=12 or 500),
NI Adapter 5/8-1BN¥? x 1/4 FPT AC 5F20-1311 2t 2| 2 2 2
RI Gasket 5/8 PT | AU51YA-D11-012 2] 21 2 2 2
NI Flare Nut, Shert 1/4 AC Dp02CA-051 4 4] & LY 4
RI Half Union Coupling 1/4 AC DDO7DA-051 2| 2] 2 2 .
24 | *Differential Pressure Switch AC HKO6UC-014 11 1]t 1 1
25 Time Dalay Relay NA HUNGBAD-D06 1| 1} 1 1 1
26 *Thermal Element NA HN71A2-131 11 | L 1 1
PAGE 4 Litho in US.A,




5H

COMPRESSOR/CONDENSING

UNITS FREON
ITEM REPLACEMENT SH
NO. | PART NAME LoC PART NUMBER  [40}46[60 |66 [80[85 1120 |126
CONTROL GROUP {CONT'D.)

27 *Transformer (5F20-933 only) NA HTU1AC-150 11111 1l 1
NI *Resistor (5F20-943 only) NA HT21AM-180 1111 1 1

011 Safety Switch Package (Latest Type) AP 11115131 1] 1

(R12,22,500) L115V; 230V; AC or DC

When uead with 440 and 550 volts, a

suitable Transformer will be required.

Includes:
SINGLE DUPLEX
COMPR. COMFR.

NI Adapter 1) EZS 5F20-1311 AC
NI Gawket 5/8 (L (2) AUS1Y¥A-011-012| PT
NI | Half Unicn Cplg.1/4(2) (4) DDO7DA-051 AC
24 [*“*Differential Pressure

Switch w/Time

Delay Ralay (1) (1) HKO6UL-CL12 AC
24 Diffsrential Prassure

Switch, No Relay (1) HKO6eUA-012 AC

NOTES: * Robertshaw HX08UL-012 Differentigl Pressure Switch may ba used as a replacement

for the Pregsura Svitch, Time Delay Relay and the Transformer (or Resistor om
De) on Barly Type Units,

*% Pgnn Switoh BXO6BA-108 supplied om somg Compressors using R-12 is replaceabla

with BXGGUL-013.
. NI 011 Coolar Package AP 6L45-977 1j1jyrj1f1y1y 2| 1
Includes:

N1 011 Cooler (1) KH52HC-1D1 AC
NI Cooler Bracket (1) 5F41-3342 AC
NI Coupling (0411 Coolar) (1) DDO7DA-203 NA
K1 Cosler Bracket Stud  (2) YH40-1781 AC
N1 Lockwashar (2) AUILAR-241 AC
N1 Hex Nut (2) AT39AA-241 AC
NI Half Union Elbow

on SHA0D-86 (3) DD10CA-203 AC

on 5H120-126 (1) pplOcA-203 AC

on 5H120-126 {2) DDL0CA~201 AC
NI Socket Sst Screw 5/8-18 x 5/8 Lg.

on 5H40-B86 (1) AF19AR-317 AC
NI Headless Flug

on 5H120=126 (1) 5HB1l-2171 AC.
NI Bearing Head Sleeve

on SH40-86

£SN MO00264 (1) 5H40-7252 AC

Litho in U.S.A. PAGE 5




|
COMPRESSOR/CONDENSING 5H

UNITS FREON
URIT
ITEM REPLACEMENT SH_
NO. | PART NAME LOC PART HUMBER 40146 60|56 80]96 ]120]126
CONTROL GROUP (CONT'D.)
NI Electrical Compensated Capscity Control Pkg.
Bevel Gear Type - Minn-Honeywell NA 5H40-A203 i1 111)111
Barber-Coleman HA S5H40-A213 1111111 1]1
Barber-Coleman NA S5H120-A213 1] 1
Ineludes: ON
5440 5H40 3K120
A201 A213 A213
KL Control Motor (1) HF252A-001 AC
(1} (1) HF12CR-116 NS
NI Transformer ) HTG1AA-115 NS
NI Relay (1) HN61DJ-005 N5
NI Bavel Gear Assy (1) SFAD-AT72 AC
(1} (1) SF40-A762 NA
NI Bavel Gear Assy (1) (1) (1) 5P40-791 AC
NI Spacial Stud (6) (&) (&) SHA0-6712 AC
NI Support Plate (1) (1) 5R40-2723 M3
(1) 5H120-2723 NS
NI Outer Valve Assy{l} (1) (1) 5SP40-A782 NA
NI Hex Hd. Screw
1/4-20 x 1" Lg (4} (3) (3) AL06BS-170 AC
K1 Mach. Serew Wut
1/4-20 %) (3) (3) AT3I9ABR-171 AC
N1 Plain Washer (&) (1) {(3) AUO1AB-171012| PT
N1 Lockwasher {6 (5) (3) AUl1As-171012]| PT
M1 Flanged Baaring {1) (1)} (1)} KT66CX-031 HA
|} Hax HBd. Screw 1/4-20 x
3/u" Lg. {2) (2) (2) AADGRS-164 NS
NI F.H, Socket
Serew {&) (4) (&) AC27FR-166 NS
NI Grease Firting (1) (1) CW12CB~502 RA
(1) CWL4FA-066 HA
NI Capacrew Gasket (&) (4) (4) AUSIYA-00%012) PT
Farte for Eléctrical Compansuted Capacity Comtrol - Spur Gear Type - (Motor, Traneformar and
Relay) are same as on Bevel Gear Type),
NI Spur Gear - 3" P.D. on Minn-Honeywell NA 5P40-771 1 1 1 1
2-1/2" P.D. on Barber-Coleman NA SP40-761 1 1 1 1
NI Spur Cear - 5/8" P.D. AC 5#&0-751 1 1 1 1
NI Support Bracket WA 5P40-4702 1 1 1 1
NI Motor Bracket KA SF40-2183 1 1 1 1
NI Control Valve Assembly AC 5r40-A332 1 1 1 1
NI Cone Ft. Sat Screw NS 5F40-3791 1 1 1 1

PAGE 6 Litho in U.S.A.




COMPRESSOR/CONDENSING 5"
UNITS FREON

UNIT USAGE _
ITEM REPLACEMENT BH
NO. | PART NAME LDC | PART NUMBER

CONDENSER GROUP

28 SH40=-369: 25 Tom, 10-3/4 Dia. Shell,

2-1/2 0.D. Hot Gas Inlet, 4 and B Pass. NA 1 1
Includes:
29 Front Water Haad (1) 5H40-1204 AC
30 Rear Water Head {1) 5H40-1214 AC
k) | Pront Water Head Gaskst {2) 09RAD22-1282 | AC
Trim Out Webbing and Use
NI Pasa Partition Gasket(5') dSee¢ Nots AC
NI Try Cock Amsy. (1) 7F0=132 AC
2 Relisf Valve (1) EBS1LZ-183 AC
33 Angle Valve (Regulating) (1) EP23LC-050 AC
34 Liquid Shut-Cff Valve (1) ENO7EA-039 AC
s Shut Off Valve Gasket (1) 535452 AC
NI Tru-Fin Tube
3/4 O x 70-1/4 Lg. {64) 5H40-3082 AC
Stud Bolt {16} ARO7AA-513 AC
28 5H40-41%9t 25 Ton, 10-3/4 Dia. Shell,
2-1/8 0.D. Hot Gas Inlet, 4 and 8 Pass. NA 1 1
Same aa SHA40-369 axcept:
ADD:
NI Angle Valve (Purge) (1) EP235C-0%0 AC
28 SH4D=369-2: 25 Ton NA
similar to 5H&40-369 except for the
following parts:
29 Promt Water Head (1) 5H40-B~3578-1| NS
30 Rear wWater Head {1) 5H40-B-3579-1]| NS5
k2! Water Head Gaskst {2) 5H440-B-3584 AC
RKI Tru-Fin Tube AC
/4 0.D. x 70-1/4 Lg. {60} SHA40-3082 AC
28 5H60-419: 37-1/2 fon, 12-3/4" Dia. Shell
2-5/8 0.D. Hot Gas Inlet, 4 and £ Pass. NA
5H80-419: 50 Ton, 12-3/4 Dim. Shell
3-1/8 0.D. Hot Gas Inlet, 4 and & Pass. NA
Each Ineludes: ON
5H60 SHBO
29 Front Water Head {1) (1) 5H60-1203 AC
30 Rear Water Head (1) (1) 5He0-1213 AG

K} § Water Head Gaskat (2) (2) O9RAOL3-1332 | AC
Trim OQut Webbing and Use

NI Pasa Partition Gasker {6') fSee Note AC
KI Try Cock Assy. (1) (1) 7F0-132 AC
NI Angle Valve (Purge) (1) (2Z) EP23SC-0%0 AC
J2 Relief Valve (1} (1) EB51LZ-183 AC
33 Angle Valve (Reg.) (1} (1) EP23ILC-090 AC
34 Liquid Valve (1} ERQ7RA-039 AC
{1) EWO7RA-D41 AC
35 Shut Off Valve Gakt (1) (1) 55452 AC
NI Tru-Fin Tube 3/4 0.D.
x 70-1/4 Lg. (96) 5H40-3082 AC
Tru-Fin Tube 1/4 0.D.
x B6-1/4 Lg. {104) 5H80-3082 AC
36 Stud Bolt {16) (16) AROBAA-70D AC
Lithe in US.A, PAGE 7




COMPRESSOR/CONDENSING 5"

UNITS FREON
UNIT_USAGE .
ITEM REPLACEMENT 7N
N0, | PART NAME LDC | PART NUMBER 404660668086 [120 126

CONDENSER GROUP (CONT'D.}

28 5860-3691 37-1/2 Toun, 12-3/4 Dia. Shell,

3 Dia. Hot Gas Inlet, 4 and 8 Pass. NA 1 1 1
5HB0-369: 50 Tom, 12-3/4 Dia. Shell,
3 Dia. Hot Gas Inlet, 4 and 8 Paan. NA 1 1 1
Each Includes: DN
SH60 5HBO
24 Front Water Head (1) (1) 35n60-1203 AC
k[ Rear Water Head {1) {1) 5H60-121) AC

il Water Head Gasket (2) (2) O09RA043-1332 | AC
Trim Out Webbing and Use

NI Pass Partition Casket (6') @See Noie AC
N1 Try Cock Asey. (1) (1) 7ro-132 AC
2 Palisf Valve (1) (1) EBS1LZ-182 AC
13 Angle Valva (Reg.) (1} (1) EP23LC-090 AC
34 Liquid Valve (1) ENO7RA-039 AC
(1) ENO7EA-041 AC

as Liquid Valve Gakt (1) (1) 55452 AC
NI Tru=Fin Tube 3/4 0.D.

x 70-1/4 1g. {96} SH40-3082 AC

Tru-Fin Tube 3/4 0.D. :

x 86-1/4 Lg. (104) SHBO-3082

36 Stud Bolt (18) (16} AROBAA-700

28 SH60-369-1: 37 Ton
Similar to SH60-369
SHA0-369-3: 50 Ton
Similar to SHB0-369
Except for the following parta:

E B BB
@

29 Front Water Head {1} 5H60-D-3569-1; AC
k)8 Front Water Head Gasket {1) 5H60-93-3573 AC
30 Raar Water Head {1) 5H60-R-3570-1| N3
31 Rear Water Head Cagket {1} 5H60-3573 AC
NI Tubes for 5HED (92) 3H40-C-3082 NA
5HBO (92) 5H80-D-3921-8| WA
28 SH100-419: 75 Ton, 14" Dia. Shell,
3-1/8 0.D. Hot Gas Inlet, 3 and 6 FPams. ns 1 1
5H120-419: 100 Ton, 14" Dia. Shall,
3-3/8 0.D. Hot Gas Inlet, 3 and & Pass. NS 1 1
Each Includes: on
SH100 SH120
29 Front Water Head (1) (1) 5H80-1204 AC
39 Raar Water Head (1) (1) 5H80-1214 AC
1 Water Head Gekt (2)  (2) OSRAOB4-1203| AC
Trim Qut Webbing and Form Wew Webbing
KI Pass Partition Gasket (6') @See KNote AC
NI Try Cock Assy. (1) (1) 7p0-132 AL

NI Angle Valve (Purge) (2) (2) EP235C-090 AC
NI Rellef Valve PSN 4350200

300 PSI (1} (1) EBS1FR-700 AC
M Liquid Shut-Off Valve(l) {1) PML3IFA-516 AC
is Shuc-0ff Valve Gakt (1) (1) 5HB0-3591 AC
NI Butt Weld Adaptar
(Water Comection) {2)  (2) EP29CW-570 NS
NI | Companton Plange  (2) (2) EP297C-600 | Wa .
NI Water Copmn. Gasket (2) (2) 5HBO-4962 AC

PAGE B Litho in U.5.A,




COMPRESSOR/CONDENSING 5H
UNITS FREON

ITEM REPLACEMENT | %E
NO. § PART NAME LbC PART NUMBER 0 6066 |80 186 120126

CONDENSER GROUP {CONT'D.)

a8 SHL00-419: 75 Ton, 14" bDia. Shell,

3-1/8 0.D. Hot Gas Inlat, 3 and 6 Pasa. NS 1 1
5R120-41%: 100 Tom, 15" Dia. Shell,
3-3/8 0.D. Hot Gas Inlet, 3 and & Pasa. NS
{Cont’d.)
Each Includes: o
SH100 5H120
N1 Tru Fin Tubes 3/4 0.D.
x B6~-1/4 Lg. (126) 5HB0O-3082 AC
Tru ¥in Tubes 3/4 0.D.
x 109-7/8 Lg. (126) 9T6-3092 AC
NI Stud Bolt (16) (16) ARDBAA-700 AC

28 SH140-419: 125 Tom, 18" Dia. Shell
3-5/8 0.D. Hot Gas Inlet, with Integral

Support Feet NA 1 1
Includes:
29 Front Wetar Hesd (1) 09RAL127-1094 AC
30 Rear Water Head (1) O9RA127-1114 AC
31 Water Head Gasket (2) 09RA127-1223 AC
Rt FPass Partition Gaskat (7') @JSee Note AC
¥I Try Cock Assembly (1) 7F0-132 AC
NI Angle Valve (Purge) (1) EP235C-090 AC
32 Relief Valve
. PSN 4350200-300 PSI (1) EBS1FK-780 NA

BSN 4350200-385 PBI (1) EBRS1FR-702 NA
a3 Angle Valve (1) EP23LC-090 AC
34 Liquid Bhut-0ff Valve (1) BML3IFA-516 AC
NX Butt Weld Adapter

(Water Connection) (2) EP29WC-660 NA
RI Water Conn. Gasket (2) 6L125-1402 AC
NL Tru-Fin Tubes 3/4 0.D. x

86-1/4 Lg. (222) SEMO-~3082 AC
s Shut~0ff Valve Gasket (1) 5HBD-3591 AC
3 Stud Bolt {24) AROBAA-TOOQ AC

Early Type Condensar w/Flanged Gas Inlet Connection are the same as 5SH Condensers
txcept for cthe following partse:

NI Rarly Type 5H40-419

Included:
a7 Discharge Line Adapt. (1) S5BA0-1402 NA
a8 Adapter Flangs (1) 5R40-1173 NA
33 Adapter Gasket (1) 7¢8-0422 AC
NI Barly Type SH60-619

Ineluded
» Discharge Line Adapt. (1) 5H60-1412 KA
38 Adapter Flange (1) 5H60-1173 KA
3% Adapter Gasket (1)} CRSOQA~S01 AC
KI Early Type 5R80-419 and SH100-419

Included:
37 Discharge Line Adapt. (1) 9T8-1162 HA
38 Adaptey Flange (1) 9T8-1172 RA
39 Adapter Gasket {1} CR9O0GA-501 AC

. # NOTE: Casketing avatlable in bulk enly. Order (1} LFS0SP-001 (5 1b. roll approx. 56 ft.
lg. 3/32 thk = 7/%52 wide}, Cut to sutt.

Lithe in U.S.A. ' PAGE?9




COMPRESSOR/CONDENSING

bH

UNITS FREON
ITEM REPLACEMERT oH
NO. | PART NAME LDC PART NUMBER 36|4GIGD|66|BO|86|120|1§6
CONDENSER GROUP {CONT'D.}
Early Type Condenszer w/Flanged Gas Inlet Connsction are the same as SH Condensers
axcept for the following parta: {Continued)
NL | Barly Type 5H120=419
Included:
k) Discharge Line Adapter (1} EP29vC-721 AC
38 Adapter Flange (1) EP292C-690 NA
39 Adsprer Casket (1) EP29YC-720 AC
REPLACEMENT SHELL AND TUBE CONDENSERS
28 Replacement for 5H4O Condanmer, 27 Tonm,
3 and & Pasa. w/Sub Coolar N8 09RHD27109 1
{If Complete Replacemsnt Condsnasr
i{v required, order 09RE027101 from
Finished Goods)
Each Includea:
29 Inlet Water Head {1} 09RA022-1094 | AC
k] Outlet Water Head (1) O9RA022-1114 AC
i Inlat Water Head Gasket (1) O%RA0Z2-1302 AC
3 Outlet Watar Haad GCasket (1) O9RA022-1292 AC
NI Try Cock Assembly (1) 7F0-132 AC
NI Angle Valve (Purgs) {1} EP235C-090 AC
32 Pressure Relief Valve (1) EBR51LZ-183 AC
13 Angle Valve (Reg.} (1) EP23LL-090 AC
34 Liquid Shut-0ff Valve (1) EROTEA-039 AC
35 Shut-0ff Valve Gasket (1) 6D68-1131-012 | ¥7
RI Tru Fin Tubes (3/4 0.D. x 70-1/4 Lg.)
PSN 9916028 (56) 5H4D-3082 AC
SSN 99160248 (39) 99TF501804 AC
(Tube quantities do not ineluds special
sub cocler tubes)
36 Stud Bolt (&) (16) ARD7AA-513 AC
3 Hex Head Bolt (12) AADGBR-330 AC
28 Replacement for 5B60 Condenwser, 43 Ton,
3 and 6 Pass. w/Sub Cooler NS D9RHO043284 1(1]1]1]1
(If Complete Replacemsnt Condenser
is required, order O9RHOA2101 frow
Finished Goods)
Replacement for SHB0 Condenser, 54 Tor,
3 and & Pass. w/Sub Cooler .t CIRNOS4294 1|1 1 1
(1f Complete Replacement Condenser .
1s required, order O9RHO54101 from
Finished Gaoda)}
Condenaer Assy. (Externally identical
with 09RHO54), 70 Ton, 3 and & Pass.
w/Sub Cooler NS 0Y9RHOTOZBA 1j113p11] 1
(If Complate Raplacement Condancer
is required, order (Q9RH070101 from
Finished Goods)
All 12-3/4 Dia. Shells
Each Includes:
29 Inlet Water Head (1) Q9RAG43-1023 AC
30 Cutlet Wacer Head {1) Q9RADAI-1043 AC
1 Inlet Water Haad Casket (1) O9RAD43-1322 AC
3L Cutlet Water Head Casket (1) O9RAD42-1312 AC
NI Try Cock Asgembly (1) 7F0-132 AC
NI Angle Valve-09RHO43 Only (1) EFP235C-090 AC
PAGE 10 Litho in U.S.A.




COMPRESSOR/CONDENSING 5H
UNITS FREON

UNIT USAGE
ITEM REPLACEMENT
NO. | PART NAME LDC PART KUMBER 6160166 1

REPLACEMENT SHELL AND TUBE CONDENSERS (CONT'D.}

28 Continued
Each Includes:

32 Pressurs Relief Valvs {1) EB51LZ-183 AC
1 Angls Yalve
on O9RHO43 {1) EP23LC~090 AC
on O9RHOS4 and D70 {2) EP23LC-090 AC
34 Liquid Shut-Off Valve
on 09RHOA} {1) ENC7EA-DI9 AC
on QSRHO54 end 070 (1) ENO7EA~041 AC
a3 Liguid Shut-0ff Valve
Gasket (1) 6D68~1131-012| PT
NI Tru Fin Tube O09RA043 3/4 OD x 70-1/4 Lg.
PSN 9916028 (84) SHA40-3082 AC
88N 9914028 {61) 99TF501804 AC
09RHOS54 3/4 0D x Bé-1/4 Lg.
PSN 9916028 {84) 5n80-3082 AC
S9N 9916028 {61) 99T¥501814 AC
OYRHO70 3/4 0D x 86-1/4 Lg.
PSN 9916028 {105) S5HBO-~30BZ AC
55N 9916028 (75) 99TF501814 AC

{Tube quantitiee do not inalude epeoial
sub-coolar Lubes)

36 Stud Belt (4) (16} ARDBAA-700 AC
36 Hex Head Bolt {12} AAOGBR-365 NS
28 Raplacement for 3H100 Condenser, 24 Ten,
3 and 6 Pass., w/Sub Copler NS OSRHOB4109 131111

(If Complets Raplacament Condenser
is requived, order OJRHOB41D1 from
Finished Goods)
Replacement for 5H120 Condenser, 97 Tom,
3 and 6 Pawes., w/Sub Cooler
(1f Complete Condensar is required,
order O9YRHU97101 from Finished Goods)

Includes:

29 Inlet Water Head {1} O09RAOB4~1094 AC
30 Outlet Water Head (1) 09RAOBA=-1114 AC
3 Inlet Water Head Casket (1) OY9RAGSE4-1203 AC
31 Outlet Water Head Gasket (1) O9RAQS4-1193 AC
NI Try Cock Assembly (1) 7Fp-132 AC
NI Angle Valve (Purge) (1) E®235C-090 AC
2 Pressure Baliaef Valve (1) EBS1FZ-241 AC
kx| Angle Valve (Reg.) {1) EP23LC-090 AC
a4 Liquid Shut-Off Valve {1) EM13FA-516 Al
a5 Liquid Valve Gasket {1} 5HBO-3591 AC

NL Tru Fin Tube O9RHO84 3/4 OD x B6-1/4 Lg.
PSN 9916028 (121) 5HAO-3082 AC
55N 9916028 {85} 99TFS01B14 AC

O9RNOY7 3/é OD x 109-7/8 Lg.
PSN 9916028 {124) 9Ta=-3092 AC
33N 9916028 {85) 99TF501824 AC

{Tuba quantities do not include epectial
sub-covler tubes)

36 Stud Bolt (&) (16) AROSBAA-700 AC
36 Hex Head Bolt (12) AADGER-165 NA
X1 Water Inlet Asay. (2) 09RAGS4-1D02 NA
K1 Water Inlet Gaaket (2) 5HBC-4962 AC
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COMPRESSOR/CONDENSING hH
UNITS FREON

UNIT USAGE
ITEM REPLACEMENT BH
NO. | PART NaME Loc | PART NUMBER  [§0]46]60166 80|86 [120]126

REPLACEMENT SHELL AND TUBE CONDENSERS {CONT'D.)

28 Replacement for 5H140 Condenser, 127 Ton,

3 and & Pass., w/Sub Cooler {with
Integral Mounting Feet) NA 09RH1 27109 1| 1
(If Complete Replacament Condenser is
requirad, order 09RKH12710]1 from
Pinished Goods)

Includaes:

29 Inlet Watar Head (1) D9RA227-1094 AC
30 Outlet Water Head (1) 09RAL127-1114 NS
31 Inlet Water Head Gasker (1) 09RA127-1223 AC
k) e Dutlet Water Head Gasket (1) 09RA127-1213 AC
NI Tty Cock Assembly (1) 7F0-132 AC
NI Angle Valve (Purge) (1) EP235C-090 AC
3z Pressure Relief Valve (1) EBS)IFZ-24) AC
34 Liquid Shut-Off Valve (1) EM13FA-516 AC
as Liquid Valve Gasket (1) 5HB0-3591 AC
HL Tru Fin Tube 3/8 OD x B6-1/4 Lg.

PSE 9916028 {198) SH80-3082 AC

SSN 9916028 (142) 99TF501814 AC

(Tube qumiity do not include special
sub-cooler tubes)

k! Stud Bolt (&) {24) ARQBAA~700 AC
k1 Hax Head Bolr {20} AAOGBR-365 NA
NI Watar Inlet Asay, (2) 09RA127-102 NS
NI Water Inlet Gasket (2} 6L325-1402 AC
40 Condeanser Support
{Usead with 5F Condensar) NA 5H40~-1193 2
(Usad with 10-3/4 Dia. Condenser) NSS 5R40-1373 2| 2
22-1/2 Hrg. Bolt Spacing
{Used with 12-3/4 Dia. Condenser) NSS SHeO-11373 212 2] 2
35-1/2 Mtg. Bolt Spacing
(Used with Belt Drive) NS5 SHAD-1284 2] 2 2
29-1/2 Mtg. Bole Spacing
{Used with Direct Drive) NSS SHB0-1274 2| 21 2t 2 2] 2
41 Condenser Strap
{(Used with 10-3/4 Dia. Condenser) NS8S SHa40-1662 21 2] 2
(Used with 10-3/4 Dia. Condansar) KSS 5H40=-1672 21 2] 2
22-1/2 Mtg. Bolt Spacing 12-3/4 Dia. Cond. AC SH60-1662 4 4] & 4
12-3/4 Dia. Cond. NSS SHBQ-3072 4| &) 4| 4
14 Dia. Cond. AC 3H120-3072 4| 4] 4| 4 § 4
42 Condenser Strap Liner AC S5H120~1682 4| 4| & 4| 4] 4 af 4
(May have to cut to required length)
NI Tube Bruah {(Nylom) AC KC21AH-105 As Required
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COMPRESSOR/CONDENSING bH
UNITS FREON

UNIT
ITEM REPLACEMENT |
NO. | PART NAME LDC PART NUMBER aiwisu :55 iao :asimo:il;s

COMPRESSOR SHUT-OFF VALVYE GROUP

43 Discharge Shut-0ff Valva

2-1/8" ons (4 Bolt Mtg., 3~1/16 Bolt Cirs) AC EM13FA-516 111
2-1/8" ODS (4 Bolt Mrg., 3-1/4 Bolt Ctra) AC IML3¥FC-321 11
Includes:

&4 AMapter (Tailpiece) (1) EP29VL-540 AC

&5 Companion Flange (1) EP29ZC-560 NA

46 Adapter Gasket (1) EP29YC-560 AC

KI Seal Cap (1) EN99ZA-01B AC

NI Saal Cap Gaskat (1) EN99ZA-109 AC

43 Discharge Shut-0ff Valve
3-1/8" ODS (4 Bolt Mcg., 3-7/8 Bolt Ctrs) AC EM13FA~-520 1|1
2-5/8" ODS (8 Bolt Mtg., &-3/4 Bolt Circle) | NA EM136C-552 111
8 Bolet Mounting Valve Includes:

44 Adapter (Tailplece) (1) EP29VC-600 AC

45 Companion ¥lange (1) EP29ZC-660 AC

46 Adapter Gasket (1) EP29YC-660 AC

N1 Seal Cap (1) EN95ZA-021 AC

N1 Ssal Cap Gasket (1) EN99ZA-110 AC

43 Diacharge Shut-0ff Valve
3-1/8" ODS (4 Bolt Mtg., 3-7/89 Bolt Ctrs) AC EM13FA-520 111
3-1/8" ODS (8 Bolt Mtg., 4-3/4 Bolt Circle) RA EM13GC-551 111
& Bolt Mounting Valve Includes:

44 Adapter (Tailpieca) {1) EP29VC-660 AC

45 Companion Flange (1) EP29ZC-660 AC

. &6 Adaptar Gasket (1} EP29Y(-660 AC

N1 Saal Cap (1) EM392A-021 AC

NI Ssal Cap Gasket (1) EN99ZA-110 AC

43 Discharge Shut-0ff Valve
4-178" ODS (4 Bolt Mtg., 4-13/16 Bolt Ctra) | AC EM13FA-524 1/ 1
3-5/8" oDS (B Bolr Meg., 5-1/2 Bolt Circle) Na EM13GC-555 1] 1
8 Bolt Mounting Valve Includes:

Y1 Adapter (Tailpiece) {1) EP29vC-721 AC

45 Companion Flange {1) EP29ZC-6B80 AC

46 Adapter Gasket {1) EP29YC-720 AC

NI Saal Cap (1) EN99ZA-021 AC

RI Seal Cap Gasket (1) EN99ZA-110 AC

47 Buction Bhut-0ff Valve
3-1/8" 0DS (& Bolt Mtg., 3-7/8 Bolt Ctrs) AC EML3FA-520 1(1
31/8" OD5 (B Belt Mtg., 4-3/4 Boler Cirele) NA EM13GC-55) 1]1
B Bolt Mounting Valve Includes:

4l Adapeer (Tailpiece} {1) EP29VC~66C AC

45 Companion Flange {1) EP29ZC-650 AC

46 Adapter Gasket (1) EP29YC-660 AC

NI Seal Cap (1} EN992A-021 AC

NI Seal Cap Gasket (1) EN99ZA-110 AC

47 Suction Shut-Off Valve
2-5/8" OPS (4 Bolt Mig., 3-1/16 Bolt Ctrs) AC EM1IFA-518 11
2-5/8" oDS (4 Bolt Mtg., 3-1/4 Bolt Ctra) AC EM1JFC-551 11
Includes:

44 Adapter (Tallpiece} (1) EP25VC-501 AC

45 Companion Flange {1} EP29ZC=570 AC

46 Adapter Gaskat {1) EP19YC-S70 AC

NL Seal Cap (1) EK992A-018 AC

. NI Seal Cap Gasket {1) EN99ZA-10% AC
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COMPRESSOR/CONDENSING 5H
UNITS FREON

UNIT USAGE : .
ITEM REPLACEMENT
ND. | PART NAME Lo¢ PART NUMBER 40|4G|60|66i80|86|120|126

COMPRESSOR SHUT-OFF VALVE GROUP {CONT'D.)

47 Suction Shut-0ff Valve

3-1/8" 0oDS (4 Bolt Mtg., 3-7/8 Bolt Ctrs) AC EM13IFPA~-520 1 il 1
3-5/8" oDS (8 Bolt Mtg., 5-1/2 Bolt Circle} | NA EM13GC-555 1[ 1
For breakdown of 8 Bolt Valve, gee previous
page
48 Suction Shut-0ff Valve
4-1/8" ODS {& Bolt Mtg., 4-13/16 Bolt Ctre) AC EM)3PA-524 1] 1
§-1/8" ODS (B Bolt Mtg., 7-5/8 Bolt Circle) | WA EP24ZC-78B0 111
8 Bolt Mouwmting Vajve Includes:
NI Seal Cap Gaskat (1) EN99ZA-110 AC
49 4-1/8" Solder Adepter Ra EP29VC-780 1] 1
50 Adapter Companion Flange NA EP29ZC~-780 1] 1
51 Companion Flange Gasket 5.125 OD x 4.437 ID AC EP29YC-~780 1] 1
52 Valva Gasket, Suctfon and Diacharga{Ring) PT 5840-1361-012 z| 2
" Sucticn and Dimcharge 8 Bolt PT | 5H60-1632-012 2| 2
Discharge (8 Bolt Valve) PT SH60-1632-012 1|1
Suction (8 Bole Valve) PT 5H80-1632-012 1] 1 -
Discharge (8 Bolt Valve) PT 5H80-1632-012 1 1
Suction(f Bole Valve) ac ER99TP-560 1| 1
Suction and Discharge (4 Bolt) | AC 6L65=1101 2t 2
Suction and Discharge (& Bolt) | AC EP29YC-780 2] 2 .
53 Hex Head Capscrew
5/8"-11 x 2-1/2" (Suctlion and Discharge) AC AHDGDBR-327 gl 8
3/8"-16 x 1-1/2" {Suction and Discharge) PT AAQGBR-233-012 16|16 B| 8
1/2"-131 x 1-1/2" (Suction) AC AAO6BR-293 8|8
1/2"-10 x 2-1/2" (Dimscharge) (8 Bolt Valve) PT AADG6BR-297-010 8| &
3/4"-10 x 2-3/4" (Suerion) (8 Bolc Valwve) AC AADBBR-1338 8| 8
3/4"-10 x 6-1/2" (Suction &nd Discharge)
(& Bolt Valve) NS AHOGBR-741 8] 8
Hex But 1/2"-13 (8 Bolt Valve) PT AT11AA-301-012 8] 8

NOTE: Shut Off Velves on ocompressors built
bafore 1953 do not use the component
parts shown here. Order complete
replacement valves.
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COMPRESSOR/CONDENSING

UNITS FREON
. RIT USAGE
ITEM REPLACEMENT iﬂ
NO. | PART NAME LOC PART NUMBER 40]46|60166|80[86]120]1
NOTE: In Jura, 1973 there was a very complex change of service valves and manifolde.
The following is a breakdown of what valuves were ueed prior to this change and
what replacement valves and components replace these no longer avatlable 8 bolt
valves. You will note on SH120-128 compreesor that replacement manifolds are
also requived, because of unavailable § bolt manifolds.
(ORIGINAL 4 & B BOLT VALVES) (4 BOLT VALVES)
COMPRESSOR PRIOR JUNE, 1973 LDC STARTING JUNE, 1973 LnC
5H&40-46 Suction Valve EML3FC-551 AL Suction Valve EML3IFA-318 AC
4 Bolt 2-5/8 6DS 2-5/8 O0DS 3-1/16 Bolt Centers
3-1/4 Bolt Centers Adapter SH40-3273 AC
Gasket 5H40-1361-012 PT
Gaskat 6665-1061-012 PT
Discharge Valve FM1IFC-521 AC Discharge Velve EMI3FPA-516 AC
4 Bolt 2-1/8 0DS 2-1/8 ODS 3-1/16 Bolt Centers
3-1/4 Bolt Centers Adaptar 5R40-3273 AC
Gasket 5H40-1361=012 PY
Gasket 6G65-1061-012 T
5H60-66 Suction Valve EM13IGC-5333 NA Suction Valve EM13PA-320 AC
8 Bolt 3-1/8 0DB 3-1/8 0D5 3-7/8 Bolt Centera
4-3/4 Dia. Bolc Circla Adapter 5HA0-1774 AC
Gaskeat SH60-1632-012 PT
Gasgket 6L65-1101 AC
. Discharge Valve EMI3GC-532 NA |+Discharge Valve EM13FA-520 AC
8 Bolt 2-5/8 ODS 3-1/8 ODS 3-7/8 Bolt Centerw
4-3/4 Pla. Bolt Circle Adapter 5H80-1774 AC
Gasket 5H60-1632-012 PT
Gasket 6L63-1101 AC
5HB0-B6 Suction Valva EM13IGC-353 WA |+S5uction Valve EM13FA-520 AC
8 Bolt 3-5/8 oDS 3-1/8 0ps 3-7/8 Bolt Centera
5-1/2 Dia. Bolt Clrecle Adaptar SHBO-1794 AC
Gasket SHB0-1632-012 PT
Gasket 6L65-1101 AG
Discharge Valve EM13GC-553 NA Discharge Valva FM13FA-520 AC
8 Bolt 3-1/8 ©ODS 3-1/8 0DS 3-7/8 Bolt Centers
4«3/4 Dia. Bolt Circle Adapter 5H80-1714 AC
Gaskat 5HB0-1632-012 PT
Gagket 61,65-1101 AC
SH120-126 Suctlion Valve EP242C-780 NA Suction Valve EM13FA-524 AC
8 Bolc 4~-1/8 ODS 4-1/8 ODS 4-13/16 Bolr Centere
7-5/8 Mia. Bolt Circle Gasket EP29YC-780 AC
(No Adapter available. If 8 Bolt Suction
Valve must be replaced, you must change
Suction Manifold to 4 Belt Valve Type
SH1206-1288) .,
Discharge Valve EM13GC-555 NA [+Discharge Valve EM1IFPA-524 AC
8 Bolt 3-5/8 ObS 4~1/8 ODS 4-13/16 Bolt Cantars
5-1/2 Dia. Bolt Circle Gasket EP29YC-780 AL
{(No Adapter availeble. If 8 Bolt Disch.
+Hovmgotion sisea differ from original Valve must be replaced, you must ahange
8 Bolt Values and require Reducing Couplings Disoharge Manijold to 4 Bolt Valve Typs
. to be added tec Suction or Diacharge line. 55120-1278}
Litho in U.S.A. PAGE IS




COMPRESSOR/CONDENSING 5H

UNITS FREON
UNTT USAGE
ITEM REPLACEMENT &H
NO. | PART NAME LDC | PART NUMBER [0]36]60[66]80]55 120|125
MISCELLANEQUS GROUP
§4 | Muffler Package 2-5/8" ODF AP [ 1] 1] 1
3=1/8" ODF or 3}-5/8" oM AP 1/1] 1] 1
NI Vibration Ieolation Packages AP
55 Vater Regulating Valve (w1]
N1 Compressor 011 o] PP33~2 As Raquired
Suitable for uss with Carrena 12, 22 snd
500. Used wich Bermetic Cowpressors
with Evaporator Tamperatura above -70°.
Used with Raciprocating Comprassors
with BEvaporator Temperature above -120°.
Viscoeity @ 100°P SSU - 150 + 10
@ 200%F SSU - 40 - 45
PAGE 1% Lithe in U.5.A,




COMPRESSOR/CONDENSING
UNITS

FREON

COMPRESSOR
{5H40D shown)
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COMPRESSOR/CONDENSING 5"
UNITS FREON

LEGEND 5H40

ITEM ITEM

NC. PART NAME N, PART NAME

56. Crankcage Asgambly 124, Coutrol Valve Package

57. Mgin Bearing 125. External Valve Assembly
58. Grove Pin 126. Valve Body w/Rellows

59. Hoatar Casing 127. Spring

60. Dowal Pin 128, Vulve Gasker Inner

61. Magnatic Plug 129. Valve Gasket Cuter

&b, Crankcase Heater Element 130. Socket Head Capecrew

65. Crankcase Heater Relay 131. Capscrew Casker

66, 011 Return Check Valve 171. Double Branch Angle Valwve
67. Check Valve Gasket 172. Angle Valve

64. Chack Valve Scraw, Self Tapping 173. il Pressure Gauge

72, Cylinder Head 183. Crankshaft

Th. Cylinder Read Gasket 184. Flywheel Drive Key

75, Suction Strainer Assembly 185, Flywheel Washer

76, Suction Strainer Gasket 186. Flywheel Lockwasher

77. Cylinder Sleave 187. Flywhael Capecrew

78. Cylindar Slasve 3nap Ring 188. Connecting Rod Package
79, 011 Screeen Package 18%. Connecting Rod Bolt

8. Manifold Cover 190. Connecting Rad Nuc

83, Manifold Cover Gasket 191. Connecting Rod Bearing Half
91. Internal Relief Valve 192. Seal End Baaring Wesher
93. 011 Py-Pass Plug 193, Seal Eod Trust Washar

94, 01l By-Pass Plug Gasket 194, Punp End Bearing Washer
95. 011 By-Pase Lockecrew 195, Piston and Pin Asaembly
96. 011 By-Pass Adjusting Screw 196. Piaton

97. 011 By-Pais Spring 197, Piston Pin

98. 011l By-Pass Valve 198. Piston Pin Lack Ring

39. Non-Adjustable Oll Pressure Reg. Pkg. 199, Piston Hing - 0dil

100. Gaskat 200. Piston Ring - Compression
104, Cylindar Head Capacrew 244, Hand Hole Cover and S$ight Glase Aaslmbly
105. Cylinder Head Capscrew Gasket 245, Sight Glass Package

106. Angle Valve 246, Sight GClass
107, Replacement Seal Package 247. Sight Class Gasket
108, Cover Plate Gaskzt 248. Sight Glasa
109. Carbon Washer 249, Inner Gasket
110, Cover Plate 250. Sight Glass Clamping Guard
114, Capecrew 251. Cuter Gasket
115, Bearing Mead and 0il Pump Assembly 252, Hand Hole Cover Gasket
116. Main Bearing 253, Hand Hole Cover Flain
117. Magnaetic Plug 255. Capecrew

118. Plug Gasket 256. Capscrav Gaskat

119. 011 Pump Package 237. 011 Filter
120. Pump Cover Gasket 258, (11 Filter Bracket
121. Baaring Head Gasket 2539. Contrel Bracket Stud
122, Pump End Gasket 260. Pressure Control HBracket
123. Pump End Cover and Contrel Valve Assy. 261. Prassurestat
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COMPRESSOR/CONDENSING hH
UNITS FREON

21

COMPRESSOR
(BH120 shown)
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COMPRESSOR/CONDENSING

UNITS

5H

FREON

LEGEND 5H120

ITEM ITIM

ND. PART NAME NG. PART NAME

6l1. Heeter Casing and Adapter Gasket 1635, Capscrew Gasket

62. 011 By~Fass Plug 166. 01l By-Pase Plug

63. Plug Gasket 167. Capacity Control Valve Package
64. Crankcase Heater Element 168. Control Valve Gasket

69. Center Bearing 169. Capacrew

70. Center Bearing, Top Half 170, Capacrew Gasket

71. Center Bearing, Housing 174, 011 Filcer Carcridge

73. Cylinder Head, Centerbank 175, 011 Filter Cover Gaasket

BO. 011 Sereen mnd Suction Tube Assembly 176, 0il Filcar Spring

81. 0il Suction Tube Gankat 177. 01l Filter Housing

84, Buction Manifold 178. 011 Filter MHousing Gasket

B5. Suction Manifold Cover 179. Socket Head Capucrew

86, Suction Manifold and Cover Gaeket 180, Capscrew Gasket

87. Discharge Manifold 181. 04) Filter Cover

88. Discharge Manifold Gasket 1B82. 0il Filter Spring Ratainar
89. Hux Head Capacrew 201. 01l Recovery lmpeller

90. Capucraw Caskat 202, Dowel Pin

92, Pressurs Relief Valve 203, Valve Plate Package
101, 041 Prassurs Ragulstor Valve 204, Valve Plate
102, Ragulator Valve Gasket 205, Valve Plate Gasket
103. Regulator Valve Cap 206. Suction Valve

104, Cylinder Head Capecrew 207. Suction Valve Spring

105. Capscrev Gasket 208. Lockwaaher

111. Replacexent Seal Package 209. Scraw

112. Cover Plate Gawkaet 210. Tiacharge Valve Guide

113, Carbon Washer 211. Lockplate

132. Bearing Hemd and 0il Pump Assexbly 212, Guide

133, Main Bearing 213, Discharge Valve

134. Grove Pin 214, Diecharge Valve Spring

135. Adapter Flug 215. Screw

136. Control 01l Strainer 216. Dowel Pin 3/16"

137, 0il Filter By-Pass Spring 217. Dowel Pin 1/4"
138. By~Pasa Retaining Ring 218. Capacrew
139. Valvae Disc, By-Pass and Equalizer 219. Capacrew Gaazket
140, Angle Valve 220. Inloadar Slaave

141. HBydraulic Relay 221, Valve Lifter Spring

a2, Dowel FPin 222. Yalve Lifter Pin

143, Hydraulic Relay Gasket 223, Unloader Power Element Assembly
144, 011 Pump Package 224. Unloaday Cylinder Brackat
143, 0il Pump GCover 225. Unloader Cylindar Gasket {Bottom)
146, Capacraw 226. Unloader Cylindar

147, 0il PFlow Cap 227, {nloader Piston

148, 011 Flow Cap Gasket 228, Unloader Piston Rod

149, External Valve Assembly 229. Unloader Spring

150, Valve Body with Bellows 230. Unloader Spring

151. Spring 231. Unloader Spring

152, Baaring Head Gasket 232. Unloader Spring
153, Seal Plug 233, Unloader Cylinder Gasket (Top)
154. Bearing Head and Oil Pump Assembly 234, Unloader Fork

133, Socket Haad Pipe Plug 2335, Cylinder Cover Plate Assembly
138, Equalizer Valvua Spring 236. Lockwasher

137. Equalizer Valve Seat 237. Capscrew

158. 011 Pump Package 238, Cotter Pin

159. Pump Cover Gasket 239. Plate Washer

160. Sockat Head Capascrew 240, Clavia Pin

161. Capecrew Gasket 241. Unloadetr Bracketr Gasket

162. Surge Cover 242. Socket Head Capacity

163. Surge Cover Gasket 243. Lockwasher 5/16"

164, Capscrew 244, Hand Hole Cover and Sight Glaes Assembly

254. Hand Hole Covar for Interconnection
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COMPRESSOR/CONDENSING 5“

UNITS FREON
UNIT USAGE
ITEM REPLACEMENT 5H
NO. | PART NAME LbC PART NUMBER 40]46] 6066180186 [120 [126
COMPRESSOR 80DY BROUP
NI Gasket Set AC 5H60-502 1] 1
AC 5HA0-502 1| 1
AC 5H8Q-502 1] 1
AC SH120-302 1j 1
56 Crankcaee Assembly NA 5H40-124 111
HA SH60-124 111
RA 5H80-12% 1
Each Includes: RA 5H86-129 1
57 Main Bearing (1) 5H40-1012 AC
58 Groove Pin (Bearing
Washer) (1) AX35HR-120-012 | PT
5% Crankcage Heater Casing
1 Required on 5H40-66
2 Raquired on 5HBO-86
{Check Depth of Heater Casing to
Selact Proper Eeplacement}
3-1/2 Desp 5P40-3742 AC
4-3/8 Deep SH4Q-3992 K8
1-3/8 or 8-5/16 Deep 5F20-3742 AC
60 Dowel Pin (Valve Plate)
1 per Cylinder ANL1AR-197-020 | PT
NI Mapter {011 Filter (1} 5F20-1311 AC
or Flug {1) 5H40-1141 AC
61 Heater Caeing and Adapter Gasket
5H&40-66 (2) AU51YA-011-012 | PT
5HA0~86 (3} AUSLYA-011-012 | PT
NI Tube Ferrule 3/16
on SHAD-46 (6} 5H40~1531 AC
on SHO60-BE (8) 5H40-1531 AC
NL Tube Ferrule 1/4
on 5HB0-86 (2) 5H40~1541 AC
Tuba Ferrule 3/8
on SH4D~86 {2) 3HBL-1551 AC
NI Hollow Setscrev (80-86) (1} AF20AA-313-005 | PT
NI Satscrew (BO-B6) {1} BE72AR-320 NS
041 Supply Tubing S5H4D-46
Includes:
NI 011 Suctlion Tube (1) 5H40-772 AC
W1 011 Tube to Cyl. IL (1) 5H&40-1953 AC
NI 01l Tube to Cyl, 2R (1) 5HACG-1943 AC
N1 011l Tube to Cyl. 1R (1) 5H40-1163 AC
NI Seal End Brg. Supply (1) S5H40-1342 AC
NI 01l Supply Tubing 5HH0-66
Includes:
NI 011 Suction Tube (1) 5n40-772 AC
NI 011 Tube to Cyl. 1L (1) 5H60-1133 AC
NI 0i1 Tube to Cyl. 2L (1) 5H60-1143 AC
NI 01l Tube to Cyl. 2R (1) 5H60-1153 aAC
NI 011 Tube to Cyl. 1R (1) 5H60-1143 AC
NI Seal End Brg. Supply (1)} 5HA0-1342 AC
ROTE: Cylinder {dentification is done by
locking at Compressor from Pump End.
Br: On SH120 3L ia 3rd Cylinder from Pump
ind on Left Rand Cylinder Bank.
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COMPRESSOR/CONDENSING 5H
UNITS FREON

URIT USAGE .
ITEM REPLACEMENT &H
NO. |PART NAME LDC PART NUMBER 40146 |60 |66 |80]86 [120 [126

COMPRESSOR BODY GROUP {CONT'D.)

NI 011 Supply Tubing SHBO-86
Includea:
NI 011 Suction Tube (1) 5H40~772 AC
NI 041 Tube to Cyl. IR (1) 35H80-1823 AC
NI 011 Tube to Cyl. 2R (1) 5HB0-1833 AC
NL 011 Tube to Cyl.
1L and 2L (1) SH80-343 AC
HI 01l Tube to Cyl.
3L and 4L {1) 5H80-853 AC

NI Seal End Brg. Supply

S5HAO Omly {1) 5H81-1342 AC
NI Pump End to Ctr. Brg.

5H86 Only (1) 5H86-102 AC
NI Center Brg. to Sesl

End 5HB¢ Only (1) 5HB6-112 AC
NI Center Brg. Elbow (1) DD10CA-103 AC
56 Crankcame Asgembly NA JH120-129 1

Includas: HA 5H126-129 1

57 Main Bearing, Ssal Bnd (1) 5H40-1012 AC
58 Roll Pin {Brg. Washer)} (1) AX14Ca-222 AC
60 Dowel Pin (Valve Plate){12) AX11AR-197-020| PT
39 Crankcase Heater Casing

{Check Dapth of Heater Casing to
Select Proper Replacenrent)

3-1/2 Deep (2) 5PA0-3742 AC

4-3/8 Deep (2) 5HAD-3992 AC .

7-3/8 or 8-5/16 Deep (2) 5F¥20-3742 AC '
61 Magnetic Plug (1) CA99AA-101 AC
62 Seal Plug {1) 5H120~2181 NS
63 Gaskat (2) AUS1YA-013-02Q0 ] PT
NI Hollow Satacrew (1) AP20AA-313-005] PT
NI Setscrew (1) BE72AR-320 XS
NI 011 By-Pass Plug (2) 3H4D-1141 AC
NI Plug & Htr. Casket (4) AUS1YA-011-012 | BT
Wi Tube Ferruls 1/4 (B) SRI20-4502 AC
NI 5716 (4) SH120-4512 AC
NI 5/8 (1) 5H120-4522 AC
NI 3/8 (1) 5HB1-1551 AC
NI 011 Tube to Cyl. 3L & 4L{1) 3H120-324 AC
NI 3C & 4C(1) 5H1I20-813 AC
NI AR & 4R(1) 5H120-823 AC
NI L & 4L(1) 5H120-2173 AC
N1 3C & 4C(1) 5H120-2133 AC
NI 3R & 4R(1) 5H120-2113 AC
N1 5H120 Only 1L & 1R(1) 5H120~514 AC
N1 5H120 Only 3R & 4R(1) 3H120-823 AC
NI 5H126 Only 1L & 1R{1) 5H126-134 AC
Nl 5H126 Only 3R & 4R(1) 5H126-113 AC
NI Pump BEnd to Center Tee (1) 5SH120-4602 AC
NI Ceantar Tue to Seal BEnd (1) 5H120-4612 AC
NI Center Tem to Ctr. Brg. (1) 5H120-972 AC
N1 Equalizer Line (Saal End

{Seal End) {1) SH120-833 AC
KI Ermeto Union 5/16 {3) DCOGSA~O76 AC
NI Ermeta Union Tee 5/8 {1) DC18SA-3DL AC
N1 Erseto Reducer 5/8 x 1/2(1} DCD4SA-3D2 AC
NI Elbow 3/8 FL x 1/4 MPT (2) DD10CA-103 AC .
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COMPRESSOR/CONDENSING ‘BH

UNITS FREON
UNIT USAGE
ITEM REPLACEMENT
ND. | PART NAME LDC PART NUMBER 40 46] 60]66]180| 861120126
COMPRESSOR BODY (CONT'D.)
64 Crankcase Heater Elemaut
PSN ®7__ 6/77
113V, Z00W, 6" Long AC HT3IL1AR-200 1 1)1 2] 2] 2| 2
230V, 200W, 6" Long AC HTI1AR-230 1 1 1y 1) 2] 2] 2| 2
(Used in Well 3F20-3742)
115¥, 100W, 3-1/8" Long AC HT31AR-100 1 1 2 2
230V, 100W, 3-1/B" Long AC HT31AR-130 1 1 2 2
{Used in Well 5F40-3742)
and S5H40-3992)
88N F7_____6&/77 _
115V, 200W, 83-1/4" Lomg AC HT31AZ-121 1] 3 1} 1| 2¢ 2 2 2
230V, 200M, 8-1/4" Long AC HT31AZ~-241 11 1] 17 1| 21 2 2 2
(Umed in Well 5P20-3742)
NI Heater Coupling (1" Conduit) AC HW25FA-005 1 1f 1] 1) 2} 2] 2] 2
65 Crankcase Heater Relay
115v, 60 Hz AC HNG61AT-101 1] 1 11111111 1] 1
208/230v, 50/60 Hz AC HN61AT-108 11 1] i) 1] 1] 1 1 1
NI 011 Return Check Valve AC 5R40-932 21 28 2] 2] 2| 2
Includes:
66 Chack Valve NSS
67 Check Valve Gasket (1) 5H40-1171-012 PT
. 1] Machine Screw w/Washar #12-24 1/2" Long PT ACTIAA-146-020 | 4] 4| & 4] &| 4
NI Cover, Gas Fqualirzer Conneccion AC SH120-4432 1] 1
NL Gasket, Gas Equalizer Connectiom PT TR4-4522-012 11 1
69 Center Bearing, Half AC SHBO=-1242 2111 1 1
70 Canter Bearing Top Half AC 58120-1242 11 1| 1
71l Center Bearing Housing AC SHB0-204 1
AC 5H120-204 1 1 1
72 Cylinder Head AC 5H60-1004 21 2 3] 3] 4} 4 4 [
73 Cylinder Haad, Center Bank AC 5K120-1004 21 2
74 Cylinder Head Gaskst PT 5H40-1093-010 21 2] 3| 3] 4] 4 3 [
N1 Water Cooled Cylindar Head Pkg. NA SK40-307 1|1
{Obtain from Finighed Goods) NA 5H60-507 1]1
NA SHRO=-507 111
NA 5H120-507 1 1
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COMPRESSOR/CONDENSING

oH

UNITS FREON
UNIT USAGE
ITEM REPLACEMENT 5H
N0, | PART NAME LBC PART NUMBER 40]146)60]| 66 (8D 1
COMPRESSOR BODY (CONT'D.)
TNCLUDED ON
Each Includes: SH40| 5He0| 5H30| 5H1Z20
507] s07| 507] 507
NI Cylinder Haad AC 5H41-1019 3 3 4 6
N1 Cylinder Head, Center AC 3H121~-1019 2
NI Cylinder Head Gasket PT 5H40-10%3-010 2 3 4 [
N1 Cylinder Head Cover AC 5H61=-103% 2 3 [ [
NI Cyl. Head Cover Center Left 5.E. AC S5H121-1434 1
NI Cyl. Head Cover Center Right S.E, AC 5H121-1424 1
NI Cyl. Head Cover Center Left P.E. AC SH121-1044 1
NI Cyl. Head Cover Center Bight P.E. AC SH121-1054 1
N1 Cylinder Heud Covar Gasket AC SH4I-1703 2 3 4 [
NI Cylinder Haad Cover Casket, Center AC 5H121-1703 [
NI Hax Haad Capscrew, 3/8-16 x 1-1/4 Lg. T AAOGBR-232-012 32 48 LT 2
NI Hex Haad Capscrew 7/16-14 x 4-1/4 Lg. T AADGBR-274-010 32 48 1Y 64
NI Hex Hend Capscrew 7/16-14 x 5~1/8 Lg. AL AAQBBR-977 32
RI Bex Head Capscrew 3/8-16 x 1-1/2 Lg. PT AAQGBR-233-012 32
NI Half Unlon Blbow 5/8 FL x 1/2 MPT AC DD10CA=-302 1 4 & 12
.18 Half Union Coupling AC DDAN7DA~302 1 2
NI Half Union Elbow 1/2 FL x 3/8 MPT AC DNL0CA-203 2
N1 Discharge Manifold Gasket AC SH120~4472 o2
NI Discherge Valve Gasket PT SHB0-1632-012 1
NI Relief Valve Gasket PT TK4~4522-012 K|
NI Flange Spacer AC SH120--5952 1
NI Hex Hesmd Capscrew 1/2-13 x 2" Lg. AC AACBBR-295 2
73 Suction Strainer Asssmhly AC SH&0-323 1| 1
AL 5He0-132 2| 2
AG 5480-323 1] 1
AC SHI20-794 2] 2
16 Suction Strainer Gaxket AC SH40-1361 11 1
AC SH60-1831 2l 2
NI Suction Filter Package AC S5H&40-A382 1] 1
AC 5H60-A382 1l 1
AC SHB0-A282 11 1
Includes: AC SH120-a382 1] 1
KNI Felt Filter on 5H&40 {1) 5H&40-4032 AC
5H60 {2) SHAD-4031 AC
SHBG {1} 5H80-4032 AC
5H120 (2} 5H120-4552 AC ™
77 Cylinder Sleeve (With Holes) AC 5H40-10Q3 4 6 B 12
(Use in place of Sleaves w/o Unloader
Pin Holes) AC 5B46-1003 4 & 8 12
78 Cylinder Sleeve Snap Ring AC SH40-2221 3] 3| 4| 4f 6} 6| 8 8
79 011 Screen Package AC SHA4O-237 1 1 3 1131
Includes:
NI 011 Screen Gasket {2) 5H&40D-1371 AC
80 011 Screan and Suctiom Tube Assembly aC 58120-252 1} 1
81 011 Suction Tube Gasket AC $H120-13451 1] 1
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COMPRESSOR/CONDENSING 5H
UNITS FREON

UNIT USAGE
ITEM REPLACEMENT __I_'_l_:i_t
NO. | PART NAME LDC | _PART NUMBER |40]3E[60166 e

COMPRESSOR BODY GROUP {CONT'D.)

NI Suction and Discharge Manifold

(For & Balt Valve) AC SHEO-1714 21 2
NI Manifold Gasket PT 3H60-1681-012 4| 4
82 Suctlon and Discharge Manifold Cover AC SH40-1052 1|1 1]1
83 Manifold Cover Gasket AC 5140-1032 1i 1 1)1
NI Suction Manifold Cover Plate AC SHBG=-1892 111
NI Suction Manifold and Disch. Valve Gasket PT 5H60-1632-012 212
B4 Suction Manifold (For 4 Bolt Valva) AC 5H120-1299 1] 1
(8 Bolt Valve Manifold H/A)
B5 Suctiom Manifold Cover NS 5K120-4452 2y 2
86 Suction Manifold snd Cover Casket AC SH120-4462 41 4
a7 Discharga Manifold (For & Bolt Valwve} AC 5H120-1279 3 1] 1
(8 Bolt Valve Manifold N/A)
1. Discharge Manifold Gasket AC 5H120-4472 2| 2
. NI Suction and Discharge Manifold Mounting
Bolce (1/2-13 x 4 Lg.) AC AAD6BR-303 116 |16
89 Suction Manifold Mounting Bolte
(5/8-11 x 6-1/2 Lg.} NS AHOEBR-340 8] 8
90 Capecrev Gasket 1/2 PT AUS1YA-009-012 16 16
5/8 PT AUS1YA-011-D12 B B

(Not Used on Current Productiom)

NI Manifold Cover Plate (Top of Crankcase

Betwean Valves) AC 7J1-6002 1]1
N1 Cover Plate Gaskat T 6D4D-1061-012 1|1
91 Internal Relief Valve - 300 Pai AC EBS1FH-270 1] 1{1{1|]1]1
92 Discharge Presaure Relief Valve Assy. AC 5H120-337 1|1
Includea:
Valve (1) ER51FN-870 AC
. Gasket (2) EP29YC-340 AC
NI Belief Valve Line Gaskets PT TK4-4522-012 2] 2

@rarts for Adjuscabla Oil By-Pass Valve

93 0il By-Pass Plug AC 5H40-1141 1111 1
94 011 By-Fass Plug Gasket PT AUS1YA-011-012 1j111 1
95 011 By-Pass Lockscrew 5/8-18 x 5/16 Lg. PT AF20AA-313-005 | 1] 1911 1
96 041 By-Pana Adjusting Screw AC SH40-1121 111 1
97 011 By-Pama Spring AC T¥3-4182 111 1
98 011 Ry-Pass Valve AC SH40-1111 1{1]1 1
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COMPRESSOR/CONDENSING hH
UNITS FREON

ITEM REPLACEMENT
HO. | PART NAME LDC PART NUMBER  [40]46]60]66 11

COMPRESSOR 80DY GROUP (CONT'D.)

99 Mon—-Ad{uatable 04] Pressure Regulator Pkg. AC SH40~-962 1l 1] 1] 151
Includen:

100 Ganket (1) AUS1YA-011-012| PT

101 Regulacor Valve (1) 5H40-782 K8S

103 Regulator Valve Cap {1) 5H40-3982 AC

£ FOIE: The Non-Adjustable 0Ll Presoure
Regulator ie a replacement for the
Adfuatable 0il By-Pass Valve Parta.

101 | 011 Pressure Regulator Valve AC SH120-782 1] 1
102 | Regulator Valve Gasket PT AUS1YA-0L3-012 1] 1
103 | Regulator Valva Cap AC 5H120~-3381 1 1
104 | Cylinder Haad Bolt (7/16-14 x 3-1/2 lg.} PT AAOSBR-271-020 | 32|32 (48 |48 |64 |64 | 967 96
105 | Capscrew Gasket 7/16 (Hot Used en J:l,
Current Production) PT AUS1YA-008-012 | 38|38 |48 |48 M4 £34 182 (182
106 | Angle Valve (to Oil Filter) AC wp23Lc-090 | 2{ 2] 2}2| 2] 2]
SEAL END GROUP
107 | Rsplacemant Seal Packape AC 5H40-276 il1y111{1]1
Rotary Slasve Typa :
Includes:
108 Cover Plate Gaakat (1) 5H40-3692 AC
109 #Carbon Washer (1) 5HD-1258-A NSg
110 Cover Plate w/o Intagral
Seat Seal (1) 5H40-24133 AC
111 | Raplacemsnt Seal Package AC 5H120-732 1] 1
Rotary Sleeve Type
Includes:
112 Cover Plats Gasket {1) 5H40-3692 AC
109 #Carbon Washer {1) SHD-1258-A NSS
113 Covar Plate w/o Integral
Saat Seal (1) SH4(-2433 AC

# NOTE: Replasement only for wvashera damaged|
in ghipping or installation. Do not
replace on seals that have been in
operation.

The Rotary Slaeve type seal omt be
used as a replacement for eithar
the early etationary or rotary be

bellowe type.
114 | Seal Cover Plate Capscrew PT AADGBR-262-012 | 6| 6| 6] 6| 6{ 6| 6| 6
NI | Shaft Seal Cover Plate NA 3H40-3882 1 1 1

(For Early Eotary Bellows Type Saal)

WL | Cover Plate Gasket AC 5H40-1181 1 1 1
(For Early BRotary Balliows Type Seal)
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COMPRESSOR/CONDENSING BH

UNITS FREON
UNIT USASE
ITEM REPLACEMENT iE
NO. | PART NAME LoC PART NUMBER 4046 |60 |66 |BG |120|125
PUMP END GROUP
115 | Bearing Head and 011 Pump Ausanmbly AC SH40-677 1jr]1]1111
{Drilled for Oil Cooler)
Includes:
116 Main Bearing {1) Su40-1022 AC
117 Magnatic Plug (1) CA99AA-101 AC
1s Plug, Gaskat (1) AUS1TA-011-012| PT
BL Capmerew 1/4-28 x 3/4
{011 Pump Cover) (&) ABO6BR-168-012| PT
NI Croova Pin (Brg. Washar)(l) AX35HR-120-012) FT
KI Siesve (w/0Li1 Coolar) (1) 5H&40-7252 AC
119 0il Pump Package
{(Matched Parts) (1) 5HA0-A372 AC
Includes:
Cover, Idler, Rotor and Bushing NSS§
120 Pump Cover Gaaket (1) 5Pa0-1211-012 | PT
121 Baaring Baad Gasket (1) 5H40-1113-012 | PT
122 Pump End Gasket {1} 5R40-1423 AC
123 | Pump End Cover and Control Valve Assembly AC SHA0-A3E64 1f1j1l1j1j1
Includes:
122 Pump End Cover Gaaket {1) 5H40-1423 AC
NI Hydraulic Relay
{Aux., Comtrol Valve) (1) SP40-767 AC
NI 011 By—Pass lug {2) SH40-1141 AC
NL Control 011 Stariner {1) 5H&0-1971 AC
. N1 Sockat Head Capscrew
$/16-24 x 1 (2) AB44GAA-T704 AC
NI Hollow Lock Screw (1) AF20AA-313-003| PT
NI Capscrew Gasket (2) AUS1YA-004-012| PT
NI Capacrew Gasket (2) AUS1YA-OQ11-D12| PT
124 Control Valve Package (1) SFid-721 AC
Includas:
125 External Valve Assy. (1} 5F-B8213 AC
126 Ballows Amasubly (1) O5HC660014 AC
127 7 1b. Spring (R12,500) (1) 5F-88206 AC
NI 11 1b. Spring (R22) (1) EB39C2-001 AC
128 Valve Casket Inner (1) 5H40-~2001-012 | PT
129 Valve Casket Outer {1) 5H40-1411-012 | PT
130 | Socket Head Capacrew 1/2"-13 x 3 PT AAGHAA-299-010 |12 Lz 12 12 £2 12 |12 | 12
131 | Capecrev Caakst 1/z" PT AUS1YA-009-012 |12 p2z h2 pnz p2 p2 |12 12
132 | Bearing Head and 011 Pump Assembly AC 5H120-837 111t
Starting Seriasl #0447119
Includes:
NI Sleeva {For Oil Coolar
Application) (1) SB40-7252 AC
133 Main Bearing {1) 6L80-2172 AC
134 Groove Pin (1) AX3I5HR-120-012| PT
135 Adapter Plug (1) 6G40~1431 AC
N1 Plug Gaskat (1) AUS1YA~011-012] PT
NI Socket Head Pipe Plug {(5) CAS4AA-00] AC
136 Control 011 Strainer (1) 5u120-3301 AC
K1 Cover, Surge Chamber {1) BLA4A5-1041 .11
Wi Gasket, Chamber Cover (1) SH120-3341-012| BT
NI Capscrew 3/8"-16 x 4" (1) ————= NA
. N1 Capscrev Gasket (1) AU51YA-005-012| PT
137 011 Filter By-Paes
Spring (1) 5H120-1683 AC
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COMPRESSOR/CONDENSING 5H
UNITS FREON

UNIT USAGE .
ITEM REPLACEMENT |
NO. | PART NAME LoC PART NUMBER 40'46 |60|66i80|86[120|126

PUMP END GROUP (CONT'D.}

132 | Bearing Aead and Ol] Pump Assembly {Comt'd.}

Includes:

138 By-Pass Eetaining Ring (1) AU&7AR-087 KA
139 Yalve Disc: By-Pass

and Rqualizer (2} 3H120-3411 AC
NI Equalicey Valve Spring {1) SH120-15%3 AC
NI Equalizer Valve Eesat {1) 5H120-3401 AC
140 Angls Valve {l) EPZ3Qa-090 AC
141 Hydraulie Relay {1) 6L45-123 AC

(Auxiliary Control Valve Assembly)

Includes:
KNI Covar Gaskat {1) 5H120-3361-012| T
HI Ball 3/16" 0.D. {2} ETI7EZ-013 AC

142 Dowel Pin 1/8 x 1/2 Lg. (2) AX11AR-062-010| PT
143 Hydraulis Relay Gasket (1) 3H120-3351-012| PT

NI Socket Head Screw (2) AALLAA-206 AC
144 011 Pump Package (For (1} SHI20-A773 AC
Current 5 H120-837 Pkg.){(Matched Parts)

Includes:
NI 01l Pump Cover Gasket (1) 5H120-3891 AC
144 011 Pump Package (For
Former 58120-747 Pkg.) (1) O6LAG60008 AC
Includes:
Idler, Bushing and Rotor
FI Pump Covar O-Ring (1) XK71CY-033 AC
145 (i1 Pump Cover .
{Por SH120-837} (1) 5H120-2923 WS
(For SH120~747) (1) SH120-6422 AC
146 Capscrew 5/16-18 x 1 {6) AAOGBR-200-012| PT
147 il Flow Cap (1) 6LA5-1122 NA
148 0l] Flow Cap Gasket (1) BL&5-1132 AC
Hi Capacrav Gaskat {10) ADUS1YA~003-012| PT
(011 Flow Cap and 0il Pump Covar)
NI Capacity Comtrol Valve (1) 5F40-721 AC
Includes:
149 External Valve Assy. (1) 5P-88213 AC
150 Bellows (1) OSHGEH0014 AL
151 7 1b. Spring (RR,RS00) (1) 5F-88206 AC
151 11 1b. Spring {R22) (1) EBR39C2-001 AC
NI Valve Casket (Inner) (1} 5H40-2001-012 { PT
{Outer) (1)} SH40-1411-012 PT
K1 Sockat Head Screw (2) An4hAA-206 AC
RI Capscraw Gasket (2) AUS1YA-004-012] BT
132 Bearing Head Gaskat {1} SM120~1653 AL
133 Seal Package (1) 5H120-1821 NS
NI Gasket (1) AUS1YA-003-012| PT
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COMPRESSOR/CONDENSING
UNITS

5H

FREON
UNIT USAGE
ITEM REPLACEMENT o
M). | PART NAME L0C PART NUMBER 40]4660]66]80{86]120{126
PUMP END GROUP {CONT'D.)
154 | Bearing Head and Oil Pump Assambly NA
Prior to Serial #0447119
(with external Capaciry Control Valve)
Includes:
133 Main Bearing AC [ -5-H~=40--1022-- 1 )3
155 Socket Hd, Fipa
Plug 1/8" AC | —-CA--B4RA-001-- 4| 4
137 011 Filter By-Fasn
Spring AC | -5-H~120--1683-- 111
138 By-Pass Rataining Ring AC | -~AU=-=47AR-0B7~~ 1 1
139 Valve Disc, By-Pass and
Bqualizer Valve AC | =5-8-120--3411-- z! 2
156 Equalizer Valve Spring AC |[~5-H-120--1593—- I I |
157 Equalieer Valve Seat AC [-5-H-120--3401-- 171
158 0il Pump Pkg.
(Matchad Parta) AC | 0BLA=-660~~=000~~ 1 1
Includes: Cover, :
Idler, Rotor and Bushing I
159 Pump Cover GCaskat AC [-5-H-120--3431-~= 1 ‘ 1
152 Bearing Haad Gasket AC | -5-H-120--1653-- 111
136 Control, 0i1 Strainer AC  [-5-H-120=--13301~- 111
146 Capscrew 5/16-18 x 1 NA |--AA--44RR~200-- 6! 8
160 Socket Haad Capscrew AC |--AA--44AR-206-- 6 6
161 Capscrew Gaskat MF |--AU--51YA-004-- 1o 10
162 Surge Cover BA | -5-H-120--3331-- 1:1
163 Surge Covar Gasket MP |-5-H-120--13341—- 1l
164 Capacrew 3/8-16 x & HA 11
165 Capacrew Gasket MP |--RU--51YA-005-- 111
166 011l By-Pasa Plug AC |-5-H--40--1141-- 171
143 Hydraulic Relay Gasket MP [=5-K-120--335]1-- 111
141 Hydraulfc Relay AC  [-6~L-—-45---123-- 101
(Auxiliary Control Valve)
Includea:
RIL Gover Gaskat 4P |{-5-H-120--3361~~ 111
NI Ball 3/16" 0.D. AC  |~=KT~-3722~013-- 21 2
167 Capscity Cont. Valve Pkg NA |-5-H-121---417-- 1412
Includew:
168 Control Valve Gasket AC |-5-H-120--4642~- 11} 1
NI Range Spring R12 AC  |--EM--99AS-100-- 11
NI Rangs Spring R22 AG  |-~BEM-=-99AS-120Q-~ 1(1
169 | capecrew 1/2-13 x 4-1/4 Lg. AC  {~~AA-~"6BR-304-- 12| L2
170 | Capecrew Casker 1/2" Mp  |--AU~-51¥A-009=-- 125 12
171 | Double Branch Angle Valvess AC {=--P--32TA-150--| 1| 1] 1] 1| 11
172 | Angle Valve 174 x 1/4++ AC (--EP--231C-090-~] 1] 13 1|1 1] 1
173 | 011 Pressure Gauge (0-200#)++ AC  |~-¥M--91BC-200--| 2} 2| 2| 2| 2} 2
++ NOTE:
PSN D707080 parts are atandard.
558 D?0?0680 parts are only inoluded if Oil
Filter Pkg. uas installed. Shipping,
Storage Valves on current units should be
removed aud oomneotions plugged.
NI Pipe Plug 1/4" AC b-CAa--63pR-051-~1 2} 2] 2] 2| 2} 2
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COMPRESSOR/CONDENSING
UNITS

5H

FREON

Compressor

Date
Msnufactured

Serial Number
Break

011 Pump

1.D. Baaring
HAead (@ Pump)

Package Coneimts

SERVICE OIL PUMP PACKAGE HISTORY CHART

5H120-A372

5H120

Prior 1960

Prior 0447119
{See Note Below)

Tuthill-Cear
(Idler Pin Part
of Cover Assy.)

061 A660008

5H120/126

1960-1968

Starting 0447119
To A90I765

Spenex—Gear Rotor

1-3/4"

5H120-A773

SH120/126

Starting 1969
Starting A901765
Gear Rntor

{See Fig, 16-5F,H-2S5

Starc-Up and Service
Inatructions)

2-3/16"

af: 5H120-150 Pump Agsembly
SH120-3431 Pump Cover Gasket (2) 6L120-2672 Gasket
5H120-1653 P.E. Brg. Hd. Gekc 6L120-2632 Adapter
5F20-3511 Inetruction Shaet 1/2 Thk.
5F20-1271 Warning Tag

6L120-397 Pump Asey. 5H120-A773 Punp Asay.

NOTE: Prior to thig Sertigl Number, the SHIZ20 Bearing Head did not have the Capacity
Control Valve and Adjusting Stem as part of its assembly.
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COMPRESSOR/CONDENSING 5H

UNITS FREON
UNIT USAGE
ITEN REPLACEMENT SH
NO. § PART NAME LDC PART NUMBER  [40 (46 [60 |66 |80 |86 [12D [126
PUMP END GROUP (CONT'D.)

174 | 011 Filter Cartridge Package AC 5H120-351 1| 1

Includes:
175 011 Pilrer Cover Gskt (1) 5H120-4492 AC

011 Filter Cartridge {1) KHO9TC-120 N8S§
176 | 041 Filter Spring AC SH120-1643 1] 1
177 | Oil Filter Housing AC 5H120-1334 1| 1
178 | 01 Filrver Housing Gesket AC 5H120~4482 1 1
179 | Socket Head Capecrew 1/2-16 x 1/4 PT AAGAAA-292~D10 L 4
180 | Capecrev Gasket 1/2 PT AUS1YA-009-012 4] 4
181 | 011 Filter Cover AC S5HB0-1892 1] 1
182 | 011 Filter Spring Ratainer AC S5H120-3441 1] 1

On Inits produced before July 1873, a oamplete Capaoity Control Valuve Pkg (Part K6F45-781)
ig irad. This paokage contqing Inner and Outer Seal Gaakets (5840-2001 and 6H40-1411).
on Units manufactured after July 1973, the Bellows Aasembly oan be replaced by itself, if
desired. The Part Mumber for the Bellows Package is OSHGEG0014. When using this Bellows
Assembly, you muet aleo wee (1) 6H40-1411 (Outer Seal Gasket) and (1) §R40-2001 {Inner Seal

Gasket). Thase Oaskets aven't inoluded with the Bellows Apeembly and both are sold in
packages of 18.
CRANKSHAFT AND PISTON GROUP
183 | Crankshaft Assembly AC 5H40-562 1
AC S5H46-114 1
AC 5HED-114 1
AC SHE6-562 1
AC SHBO-562 1
AC SHBB-362 1
AC SH120-562 1
AC 5#126-562 1
184 | Flywhael Drive Key AC 5140-2851 if1{rjrj1jip i1
185 | Flywheel Waaher AC 5H40-1401 b A T O O O 0 T I A I
186 | Flywheel Lockwasher PT AU29AR-331-012 |1jpljy1|1|1f{1f 1| 1
187 | Flywheel Capscrew 5/8-18 x 1-1/2 PT ABOGBR-323-010 1 |1q1f1l1]|1} 1] 1
188 | Connecting Rod Parkage (Gteel Rod) AC 5140-103 & ] 8 12
§SN F701597 (See Note #2 on Pg. 39) AL 5H40-103 [ 6 .3 12
Includea:
189 Connecting Rod Bolt (2) 5H40-1041 AC
190 Connecting Rod Kub (2) AT61AA-Z72-0L0| PT
Copnecting Rod (1) 5H40-12%93 Wss
NI Platon Fin Bushing (1) 5440-1031 NSS§
NI Connecting Rod Bearing Package AC SH40-451 2 3 4 &
SSN F701597 AC 5H40-451 2 3 4 [
Includes:
191 Connecting Rod
Bearing Half (4) 5H40-1002 NSS
{Cann. Rod Brga. mnot req'd on alum. roeds)
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COMPRESSOR/CONDENSING

5H

UNITS FREON
UNIT _USAGE
ITEM REPLACEMENT
NO. | PART NAME LoC PART NUMBER 40]45[60|66 80]86|120(126
CRANKSHAFT AND PISTON GROUP (CONT'D.}
188 | Connacting Rod Packagas (Alum. Rod) AC 5H46-953 & 6 8 12
PSH F701597 (5ee Wote #2)
Includes:
189 Connecting Rod Bol: (2} SR46-1041 NSS
N1 Lock Washer (2) 5HA460-2041 AL
NI Plain Washer {2) AUG2AA-242-020f PT
Contecting Rod (1) 5H46-1293 NS5
Dowel Pin (2) 1J1-6032-012 PT
192 | Seal Bnd Bearing Washer AC 5840~1062 1l I 1| 1] 1] 1
193 | Seal End Thrust Washer AC SH40-1072 1] 1| 1 1} L
AG SH1Z20-1072 1| 1
194 | Pump End Bearing Washer AC 5HAQ-1082 1] 1) 1| 1411 1 1
195 | Piston and Pin Assy. {Unzssambled) AC 5H40-482 [ 6 8 12
Includes: AC SHAG=-482 4 & 8 12
196 Piston (1) NSS
197 Pisten Pin {1) 5H40-1051 AC
198 Piston Pin lock Ring (1) 5m40-3531-012 | PT
Piston Rings (Sea Noca #1)
19% - 0ilL NSS SH&O~1091 Bl 4|12] 6|16]| B 24] 12
200 - Compreasion NS5 5H40-1071 B 12 16 24
- Compression NS5 5H46~1071 8 12 156 24
NOTE: 1: Pistom Rings are avatlable in paokages only.
FPor 5HEO,60,80 and 180 Compressore, ordar
SH40-482 whioh tnoludes:
r8) SH40-1081 0Ll Ringa
(@) 5H40-1071 Compresaion Rings
For 5H48,68,86 und 126 Compressors, order
5B¢6-481 which inaludee:
(¢) S5B40-1081 0Oil Rings
{8) 5H48-1071 Compression Rings
2: 58N F701597 Long Stroke Comprassors (SB6, 06,88 and 128)
are butlt using Steel Rode ne found in SF40-103 Comn. Rod FRg.
Whan replacing imdividual rods in L.5. Compressors PSN F?01557
Alwnimam Conm. Rod Pkg. SH48-963 should be used. Caution
should be used that a mixture of Alumiman and Steal Rods
are not used in the sama compressor.
201 |1 011 Recovery Impeller AC 3H120-1354 1} 1
202 | Headed Dowal Pin AC SK120-2191 1f 1
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COMPRESSOR/CONDENSING 5"

UNITS FREON
UNIT USAGE
ITEM REPLACEMENT ?1
NO. | PART NAME L.DC PART NUMBER | 40]46 |60 )66 180 |86 [120 126
UNDERSIZE CRANKSHAFT AND BEARING GROUP
NI .010" Undergize Crankshaft and Besring Pkg. NA SH4Q-544 1
NA SH60-544 1
NA SHA0-544 1
Each Includes: NA 5120544 1
NI Crankshaft (1) See Kote #2 NSS
NI Connecting Rod Brg. Half See Note #1
on 3H4O {8) 5H4D-13612 NSS
on 5H60 (12) 5SHA40-3512 NS5
on 5H80 (16) 5H40-3612 NSS
oo 5H120 (24) 5H40-3612 NSS
NI Seal End Main Bearing (1) 5H40-3632 AC
NI Pump End Main Bearing (1) 5H40-3652 AC
NI Center Bearing
on 5SHBO only (2) 5HA0-3672 AC
oa 5H120 only (1) 5H80-3672 AC
.} Center Brg. (5H120 Only) (1) 5H120-3672 AC
NI .020" Undersize Crankshafc and Bearing Pkg. NA SH40-554 1
HA SH60-554 1
HA 5HB0-554 1
Each Includes: HA 5H120~554 ] 1
NI Crankshaft (1) See Note #3
Ri Connecting Rod Brg. Half Saa Note #1
on SH&O (8) 5H40-3622 NSS
on 3H60 (12} 5H40-1622 N5S
. on SHB0 (18) 3H40-3622 NS5
on 5H120 (24) 3H40-3622 NS&
NI Seal End Main Bearing (1) 5H40-3642 AC
N1 Pump End Main Baaring {1} SH40-3662 AC
K1 Center Brg. (5HB0 Only) (2) 5H80-3682 AC
NI Center Bearing
{(Top 5H120 Only) (1) S5H120-3682 AC
NI Cencer Bearing
(Bottom 3H120 Only) {1} 3HBO-3I682 AC
Baarings for 030" Undersize Crankshaft
Connacting Rod Bearing Half (Ses Notas 4&5)
on 5840 (8) 5H40-1002-S3 | NSS
on SH60 (12) 5H40-1002-83 |NSS
on 3HE0 (16} S5H40-1002-83) | WSS
on 5H120 (24) 5H40-1002-53 | NSS
Seal End Main Bearing (1) 5H40-1012-83 AC
Puxp End Main Bearing (1) 5H40-1D22-83 AC
Canter Bagring
on SHA0 only {2) 5SHB0-1242-83 AC
on 5H120 only (1) 5HB0-1242-8) AC
(1) 5H120-1242-53 | ac

ROTES: 1. DParts (5H40-3812 and SH40-3832, Conmnaoting Fod Bearinge are available in paskages only.

For .010" Underaize order 5HE0-461 which inocludes: (4) 5KH40-3812 Bearing Halves. For
L020% Undereize ordar 5H40-471 which ineludes! (4) 5H40-3632 Bearing Ralves.

2. 010" Undereise is idemtified by an A" stamped on Crankshaft.

3. .020" Undersiae is identified by a "B" stamped an Crankshaf't.

4. 030" Imdarstxe 18 identified by a 30" stamped on Crankehaft.

5. Part 6H40-1002-53, Comneoting Rod Bearings are available in package only. Order
5E40860001 whick inaludes: (4) 5SH46-1002-53 Begaring Halves
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5H

COMPRESSOR/CONDENSING

UNITS FREON
UNIT USAGE
ITEM REPLACEMENT SH
NO. | PART NAME LDC PART NUMBER 40]46]60 |66180 |86 120 {126
VALVE PLATE GROUP
203 | Valve FPlate Package AL 5H40-1204A 2 3 4
AC 5H46-120A 2 3 4
NOTE: To {dentify package, inspsot Valve
Plate. "LS" will be stamped on edge
of Valve Plats used in 5H45-1204.
Includea:
204 Valva Plate {1} NES
205 Valve Flate Gaskst (1) 5H40-1083-0120 | PT
T4 Cylinder Head Gasket (1) 5H40-1093-010 | FT
206 Suction Valve {2) 5SH40-1142 AC
207 Suction Valve Spring (12) 5u40-1791-012 | PI
NI Valve Clip {(For
Assemblying Only) (4) S5F20-2061 AC
208 Lockwasher (6) 5H40-1481-012 | PT
209 Serew 5/16-24 x 1-1/4
{Guide) (6) ABOEBR-202-012| PT
210 Discharge Valve Guide (2) 58A0-AS552 AC
Includea:
211 Lockplate {1) 5H&Q-1201 AC
212 Guide (1) SH40-1353 AC
213 Dischargs Valve (1) 5H40-1132 AC
214 Discharge Valve Spring (&) 5H40-7322-012 | PT
215 Screw 5/16-24 x 1-1/4
(Lockplate to Guida) {3) ABO6BR-202-012] PT
216 Dowal Pin 3/16" Dia. {2) AX11AR-128-020{ PT
217 Dowal Fin 1/4" Dia. (1) AX11AR-162Z-020| PT
Inner Ssat (1) 5H40-1191 AC
218 Capscrav (7/16-14 x 1-1/4)
Plate to Crankcase PT AADGBR-262-012 | 4] 4| 6| 6| 8| 8
219 Capscrew GCasket 7/16" {Not Used In
Currvent Productiog) PT AUS1YA-008-012 4] 4] 6] 6| 8| 8
UNLOADER GROUP
220 | Unloader Slaeve AC SR40-1752 3 3] 4y 4| B] &
221 | Valvae Lifter Spring PT SH40-2241-012 18|18| 2424|3636
222 | Valve Lifter Fin AC 5H40-2231 18]18|24 243636
223 | Unloader FPower Elsment Assambly AC 5H40-163 3| 3] 4| 4] 6] 6
Includea:
224 Unloader Cyl: Bracket {1) SH40-1762 AC
225 Unloader Cylinder
Gaskat {(Bottom) (1) 5840-1711-012 PT
226 Unloadar Cylinder {1) 5H40-1772 AC
227 Unloader Piston {1) 5R40-1782 AC
218 Unloader Piston Rod {1) 5R40=1731 AC
229 Unloadsr Spring
Retaining Washer (1) 5H40-1811 AC
230 Unloader Spring (Inmer)
3-19/32" 14. (1) 5H40-1822 AC
231 Unlosder Spring (Middlae)
" Lg. {1) 5H40-2812 AG
232 Tnloader Spring (Outer)
2-3/32" 14. {1) 5u40-1802 AC
233 Unloader Cyl. Gakt (Top) (1) 5R40-1701-012 | PT
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COMPRESSOR/CONDENSING 5H
UNITS FREON

UNIT USAGE

ITEM REPLACEMENT |
NO. | PART NAME LDC PART NUMBER wi%::;so seﬁso 86 ixz:o i12:s

UNLOADER GROUP (CONT'D.}

223 | Unloader Power Element Asey. (Cont'd.)

Includas:
234 Unloader Fotk (1) -5-B——40--7312 | AC
235 Cyl., Covar Plate Assy. {1) =5-H~~40~~~242 { AC
236 Lockwasher 5/16" (3) --au--27AF-201 | HP
237 Capacrew 5/16-24 x 2-1/8 (3) --AB--06BF~574 | MP
238 Cotter Pin 1/18" x 3/8 {1) --aX-=0lA»~003 | MP
239 Plate Washar {1} -S-F--20~=1301 | MP
240 Clavie Pin (1) -5-F—~20~-2571 | AC
241 | Unloader Bracket Gapket MB ~GeH-=40--145)1—-! 3] 3| 4| 4| 6| 6] & 8
242 | Socket Head Capscrew 5/16-24 x 1-1/4 MP --AB--44AA-202--] 6| & &) 832|12 ]| 16} 1&
243 | Lockwasher 5/16 Mp ——AI-—-&1ML-201--| 6] 6] 8] 81212 ]| 16] 16
HAND HOLE COYER GROUP
244 | Hand Hola Cover and Sight Glass Assembly AC —§-H--40-—-102--{ 1] 1] 1] 1| 1] 1
(1" Dia. Screw-In Type Sight Glasm) AC -5-H-120-~~1012-- i 1] 1
Includes:
245 | “P8ight Glass Package {1) -5-r--20---152 | AC
Includas:
246 Sight Glass {1)-5-F--20---781 | NS5
. 247 Sight. Glass Gaaket (1} -5-P= 2Nn—-1631 MP

NOTE: The 3-piece Sight Glase Paokage
5F20-158 raplaces the 4-pisce
Sorew-In type Sight Glase that
has been used on some Hand Hole
Covars.

0ld Style Hand Hole Cover used the following
Bolt-On Type Gight Glass (1-1/2" Dia. Glass)

248 Sight Glass {1) ~5-B—-40~- 1001 | AC
249 Inner Gasket {1)=-5=H-~40--1011 | AC
250 Sight Classe
Clamping Gland (1) -5-H~-40--1021 | AC
251 Outar Gaskat (1) -5-8--40-- 1621 | AC
N1 Capscraw 3/16-18 x 5/8  (3)--AA--06BF-~19% | MP
Hl Everlock Washer {3}~-AA--2TAR~201 { MP
252 | Hand Hole Cover Gasket Mp 2l 2| 21214 4] 4] 4
253 | Hand Hole Cover Plein NS ~GeH-=40=~1304--| L} 1| 1{ L] 3| 3] 2| 2
254 | Hand Hole Cover for Intarcomnection NA ~B-K--40---703 1] 1
(May ke used on any size if required.)
Includea:
252 Hand Hole Cover Gasket (1) 5uH40-1042-012 | MP
253 Capscrew 7/16-14 x 2-1/4 MP --AA--D6GR-266—-]26 |26 |26 |26 (54 [54 | 54 | 54
256 | Capscrev Gagket 7/16 (Not Used on
turrent Production) MP --AU--51¥a-008--|28 |28 {28 |28 |56 56 | 56 § 56
. 257 | 01l Filter (External} (See Page 67.) O5HG=-660~~=-n20--| 1| 1] 2] 2|21 1] 1] 1
H1i Half TUnion Elbow, Orifice MP —=-DD--40CA~051 11111 1]1}1 1 1
Litho in U.S.A.
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COMPRESSOR/CONDENSING 5H

UNITS FREON
UNIT USAGE
I[TEM REPLACEMENT SH
NG. PART MAME LDC PART NUMBER 40|46|60|66|80|86[120'1?3
HAND HOLE COVER GROUP (CCNT'D.}
258 | 0411 Pilcer Bracket AC SH4O0-2B32 1) 1§ 1)1 1] 1] 1
259 | Control Bracket Stud AC 5H40-17B1 4] 4| 4] 4F 4| & 2 2
Ni Elbow 1/4 x 1/4 PT DD1DCA-052-005 | 1 1 1f 3} 1| 2| 1} 1
260 | Premsure Control Brackat {A-R) NA 5F40-1372 11 ] 1 1 1
{Robertshaw} s S5FA0=-4922 1 1 1
(Robertuhaw) AC +45H40-7232 i 1] 1) Lt 1t 1 1 1
261 | Preasureatat High Side AC HKO02HA-012 1l 1g 111111 1] 1
Low Stde AC HXOZHB-012 1] 1] 1| 11 141 1 1
High Side AC +AHXN2UA=-300 1] 1| 1] 1] 1 1 1 1
Low Side AC + KO 21B-050 1} 11 1] 11 1] 1 1 1
262 | Pressurestat Tube Clip AC SF20-1501 2V z2p 2 2] 2| 2| 2| 2
NI Enclosure, Pressurestat (Robertehaw) AC HKO9UZ-012 1 L 1
+* SOTE: The new Robartshaw Bracket
(5E40-7232) is required when
replacing eny old style Pressure-
stat (Dual or HKO4UN-500 Type).
When replacing @ NKOSUN-500
Prasswargatat, both the high and
low plus Braokat will have to .
be raplaced.
NI 011 Filter Package {(Cld Type) HA SHAD-961 111 1] 1IJ 1] 1
Includes: AP SHLO-A274 1y 1] 11 1] 1 1
01l Filter {1} ¥HI1BRV-003 AC
Mounting Brackee (1) SH40-2832 AL
Filter Inlet Tuhe Asay (Top)
Uged on SHED-66 (1) SH60-166 NA
Filter Inler Tube Assy (Top)
Used on 5H40,46,80,86 (1) 5H40-166 AC
Filter Cutler Tube Assy (1) 5HA0-178 AC
Angle Valve 1/4 FL x
1/4 MPT (1) EP23LC-090 AC
Half Union Elbow w/Orifice '
1/4 FL x 1/4 WPT (1) DDAOCA-051-005| PT
Double Branch Angle Valve(l) EP32TA-150 AC
Half Union Elbow
1/4 FL x 1/4 MPT (1) DR1OCA-052-005] PT
Adapter (1) sF20-1311 AC
Rd. Hd. Machine Screw
1/4-20 x 1~3/4 {1} ACLlbAA-174 NA
1/4=20 Hex Kut (1) AT39AA-171-020| PT
3/8 Lockwasher {2) AULllaa-241 HA
3/8416 Hex Nut (2) AT3I9AA-241 AC
Contral Bracket Studs (2) SH40-1781 AC
7/16 Capacrew Gaskets (2) AUS1YA-008-012| PT
5/8 Adapter Casket (1) AUS1YA-D11-012] PT
Pressure Gauge (2) TMO1BC-201 KA
Flare Casket (1) DD24FA-DS1 K&
Washer 3/8 {2) ADQlAA-241 NA
Elbow 1/4 FFL x 1/4 MFL (1) DDL2CA-D51 NA
Fitting L/& FFL x 1/4 FPT{l) 5H40~5872 NA .
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